
 

 

 

 
 

 

Westernport Water 
Annual Drinking Water Quality Report 2011/12 

3 October 2012 





 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | i 

Table of contents 
1. Introduction ............................................................................................................................... 2 

1.1 Westernport Water - Overview......................................................................................... 2 
1.2 Aims and Objectives of this Report .................................................................................. 2 
1.3 Westernport Water’s Water Supply System ..................................................................... 2 
[...]
Figure 3–17: Maximum bromodichloromethane concentration from July 2008 to June 2012 ............... 40 

Figure 3–18: Maximum chloroform concentration from July 2008 to June 2012 .................................. 40 

Figure 3–19: Maximum copper concentration from July 2008 to June 2012 ........................................ 41 

Figure 3–20: Maximum iron concentration from July 2008 to June 2012 ............................................. 42 



 

iv | GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 

Figure 3–21: Maximum lead concentration from July 2008 to June 2012 ............................................ 42 

Figure 3–22: Maximum nickel concentration from July 2008 to June 2012 .......................................... 43 

Figure 3–23: Maximum zinc concentration from July 2008 to June 2012 ............................................ 43 

Figure 3–24: Maximum manganese concentration from July 2008 to June 2012 ................................ 44 

Figure 5–1: Customer complaints for 2011/12 reporting period ......................................................... 47 

 

 



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 1 

This report: has been prepared by GHD for Westernport Water and may only be used and relied on by 
Westernport Water for the purpose agreed between GHD and the Westernport Water as set out in section one of 
this report. 

GHD otherwise disclaims responsibility to any person other than Westernport Water arising in connection with this 
report. GHD also excludes implied warranties and conditions, to the extent legally permissible. 

The services undertaken by GHD in connection with preparing this report were limited to those specifically 
detailed in the report and are subject to the scope limitations set out in the report.  

The opinions, conclusions and any recommendations in this report are based on conditions encountered and 
information reviewed at the date of preparation of the report.  GHD has no responsibility or obligation to update 
this report to account for events or changes occurring subsequent to the date that the report was prepared. 

The opinions, conclusions and any recommendations in this report are based on assumptions made by GHD 
described in this report.  GHD disclaims liability arising from any of the assumptions being incorrect. 

GHD has prepared this report on the basis of information provided by Westernport Water and others who 
provided information to GHD (including Government authorities)], which GHD has not independently verified or 
checked beyond the agreed scope of work. GHD does not accept liability in connection with such unverified 
information, including errors and omissions in the report which were caused by errors or omissions in that 
information. 

 

  



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 2 

1. Introduction 
1.1 Westernport Water - Overview 

Westernport Water provides water, wastewater and gas services in an economically, environmentally 
and socially practicable manner to customers within its service area. 

Westernport Water services approximately 15,000 properties on Phillip Island and an area of the 
mainland from The Gurdies to Archies Creek.  Individual towns that are provided with drinking water 
include Bass, Grantville, Corinella, Kilcunda (including Dalyston), San Remo, Woolamai Waters, Rhyll, 
Cowes and Ventnor.  A map of the service area is included in this report as Figure 1–1. 

1.2 Aims and Objectives of this Report 

The aim of this report is to provide all stakeholders, including the community, with water quality 
information compliant with Section 26 of the Safe Drinking Water Act 2003 (Victoria) (the Act).  The 
report covers issues relating to the quality of drinking water and the management of regulated water.  

Under section 26 of the Act Westernport Water is required to provide the Department of Health (DH) 
with an annual report on the quality of drinking water supplied to its customers.   

1.3 Westernport Water’s Water Supply System 

Westernport Water has a single-water supply storage – Candowie Reservoir – which is an on-stream 
storage on Tennent Creek, which is located in the Bass Hills near Glen Forbes. 

Water is treated at the Ian Bartlett Water Purification Plant (IBWPP) and then reticulated to 
communities through a single main supply line with a number of smaller off takes servicing each of the 
residential communities within Westernport Water's area of supply.  A plan of the distribution system is 
included in this report as Figure 1–2. 

Raw water quality in Candowie Reservoir is generally considered poor for human consumption due to 
intensive farming activities and runoff from cleared land within the catchment area.  Before treatment, 
the raw water is high in nutrients and organics and has periodically shown to be high in manganese 
and iron.  Raw water quality is typical of water that is sourced from an unprotected catchment.  
Following treatment, the water complies with the Australian Drinking Water Quality Guidelines 
(NHMRC, 2011).  



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 3 

 

Figure 1–1: Westernport Water service area 



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 4 

 

Figure 1–2: Potable water supply disinfection and distribution system schematic diagram 



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 5 

1.4 Other Water Sources 

Other sources of water are available to supplement Candowie Reservoir during low rainfall periods.  
These alternative sources include bores, the Bass River and Lance Creek reservoir.  Water from these 
alternative sources is pumped to Candowie Reservoir for centralised storage and treatment at the 
IBWPP. 

1.4.1 Bores 

A number of groundwater bores are available to Westernport Water located throughout the Corinella 
Aquifer.  However, this resource was not utilised during the 2011/12 reporting period.  The bore depth 
and application of the bores are listed in Table 1–1.   

Table 1–1:  Corinella bores 

Asset Location Bore Depth Application 
KRDB1 King Road Wastewater Treatment Plant (WWTP) 117 m Production bore 
KRSB2 King Road 500 m from WWTP 26.6 m Production bore 
KRSB3 Cnr King Road and Bass Highway 52.1 m Production bore 
CMSB1 Cemetery Road 36 m Production bore 

1.4.2 Bass River 

Westernport Water’s pump station, located along the banks of the Bass River, can transfer water via 
the Bass River Pipeline to Candowie Reservoir.  The Bass River resource was not required during the 
2011/12 reporting period.   

1.4.3 Lance Creek Reservoir 

Westernport Water is able to share resources from South Gippsland Water’s Lance Creek Reservoir, 
which is located within the neighbouring Powlett River catchment.  However, this resource was not 
utilised during the 2011/12 reporting period.  



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 6 

 

2. Water Treatment and Quality 
Management System 
Westernport Water operates a comprehensive water quality management system that complies with 
the Safe Drinking Water Act 2003 and associated regulations.  This system is designed to ensure that 
customers receive drinking water of acceptable quality at all times, and that public health is protected. 

2.1 Water Treatment 

Raw water from Candowie Reservoir is treated using a combination of flocculation, coagulation, 
dissolved air flotation, filtration and chemical dosing at the IBWPP.  The source water is predominantly 
high in nutrients and organics, and has periodically been high in manganese and iron by Australian 
Drinking Water Guidelines (ADWG) standards.  However, this is typical of water that is sourced from 
an open, unprotected catchment. 

The IBWPP is located in the Bass Hills near Glen Forbes and was constructed in 1990 to improve 
drinking water quality.  This plant uses physical and chemical treatment to remove contaminants and 
improve the aesthetic quality of the water so that it complies with the ADWG, and is acceptable to 
consumers.  A summary of the processes used at IBWPP and within the reticulation system are shown 
in Table 2–1. 

Table 2–1:  Water treatment processes at Westernport Water 

Locality Treatment 
Process 

Added Substances Comments 

Ian Bartlett 
Water 
Purification 
Plant 
(IBWPP) 

Oxidation Potassium 
permanganate 

As required. 

Taste and 
odour removal 

Powdered 
activated carbon 

Continuous. 

Coagulation / 
flocculation 

Aluminium sulphate For removal of colour and turbidity. 

Dissolved air 
flotation / 
filtration 

Nil Removes flocculated particles. 

pH correction Caustic soda 
(sodium hydroxide) 

Required to raise pH to ~7.4. 

Fluoridation Sodium Fluoride Required to raise fluoride levels to 0.9 mg/L in 
treated water. 

Disinfection Chlorine gas Required to get chlorine residual to desired set 
point. 

Various 
locations 
throughout 
the water 
supply 
system 

Disinfection Sodium 
hypochlorite 

Booster chlorination stations used throughout 
the water supply system to retain an appropriate 
chlorine residual. 

Disinfection Sodium 
hypochlorite and 
aqua ammonia 

Booster chloramination stations used at the San 
Remo Basin, Kilcunda and Corinella to retain the 
appropriate total chlorine residual. 

Ultra Violet 
Disinfection 

Nil The UV system services a distinct water supply 
area on Phillip Island – The Nobbies. 



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 7 

Disinfection of water is achieved by the addition of chlorine gas after treatment at the IBWPP, with 
sufficient contact time to ensure appropriate disinfection.  Chlorine residual is maintained throughout 
the supply system via a network of booster chlorination and chloramination stations.  

The exception is the water supply to the Penguin Parade and Nobbies area of Phillip Island which 
uses UV disinfection.  Westernport Water commissioned a UV disinfection unit to service this distinct 
area of Phillip Island in January 2001.  The unit is an Australian Ultra Violet Services Pty Ltd model 
CA-848-NS.  The unit has 8 ultra violet lamps that operate at the germicidal waveband of 245 nm.  
The maximum flow rate of the unit is 13 L/s.  The UV unit was installed as an alternative to chlorine at 
this extremity of Westernport Water’s water distribution system.  The UV unit continues to be effective 
and is maintained and operated in accordance with the Westernport Water Operations Manual. 

2.1.1 Improvements 

Westernport Water strives to provide its customers with the best quality water possible by maintaining 
and improving the water supply infrastructure and water source.  Significant changes and upgrades 
that have occurred during the 2011/12 period at IBWPP and throughout the water supply system are 
presented below in Table 2–2. 

Table 2–2: Improvements to water treatment and distribution systems during 
2011/12 

Activity Outcome / Improvement 
Installation and connection of a 450mm high 
density polyethylene water pipe under the 
eastern entrance of Western Port between 
San Remo and Phillip Island in August 2011. 

Further securing the water service to Phillip Island. 

New chloramination processes have been 
implemented and have resulted in four 
chlorine treatment booster stations on Phillip 
Island being turned off 
 

Since the rollout of chloramination, water quality results 
have improved, and there have been no non-compliant 
disinfection by-product results recorded. 
Chloramination has also reduced free chlorine 
concentrations in the system, eliminating the negative 
taste and odour associated with elevated levels of 
chlorine. 
 

168 kilometres of distribution pipes air 
scoured. 

Better quality water supplied to customers/reduction of 
non-complying samples. 

Reduction in non-complying samples, two in 
total. 

During 2011/12, Westernport Water recorded the least 
number of non-complying samples in its monitoring 
history. 

Installation of hypo tank and timer dosing at 
Stanley Rd Tank. 

Removed the need to manually dose the tank via 
chlorine tablets, addressing O & H issues as well as 
stabilising outlet chlorine residuals  

New daily water quality test recording at WPP Improved tracking of various quality parameters 
through more of plant’s process 

Tree planting around reservoir boundary with 
regards to dam wall upgrade works. 

Improved quality of runoff into reservoir, and reduced 
risks of landslips/erosion. 

More sampling done on our distribution 
system than previous. 

Improved monitoring of systems allows for appropriate 
changes to be made to the chemical dosing as results 
come in. 

Purchasing of testing equipment.  More monitoring of various water quality parameters.  



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 8 

2.2 Issues 

2.2.1 Section 18/22 Events 

Westernport Water experienced one elevated turbidity result at Kilcunda in December 2011, which 
was reported to the DH under section 18 of the Safe Drinking Water Act.  This event however, was 
determined by DH not to constitute a section 18 notification, as a single elevated turbidity result does 
not constitute non-compliance with the turbidity water quality standard.  Even though this event was 
not reportable under section 18, details and remedial actions are described in the Emergency and 
Incident Management section of this report (Section 4). 

2.2.2 Algae in Candowie Reservoir 

Candowie Reservoir occasionally experiences high algal counts with a wide range of species being 
present.  Physicochemical and biological conditions of the storage are therefore monitored regularly.  
This assists Westernport Water to detect and manage any potential algal blooms before they impact 
on the quality of the raw water. 

Constant oxygenation of the bottom waters of Candowie Reservoir assisted in limiting the 
development of conditions favourable to algal growth.  During the 2011/12 financial year, 
destratification of the reservoir was undertaken using two processes: the WEARS (Water Engineering 
and Research Solutions) unit (the main aerator used), with a bubble aerator being used when 
required.  

The Candowie Reservoir experienced three algal blooms between December 2011 and March 2012.  
An increase in the potentially toxic blue-green Anabaena circinalis occurred on 7 December 2011 and 
the reservoir was treated with cupricide on 9 December 2012.  Sampling on 11 December 2011 
showed that the treatment was successful.   

An increase in the potentially toxic blue-green Microcystis Aeruginosa occurred on 7 March 2012.  
Cupricide treatment was applied to the reservoir on 16 March 2012.  Sampling on 19 March 2012 
showed that the treatment was successful with no Microcystis Aeruginosa detected.  It was almost 
immediately replaced by a bloom of the potentially toxic blue-green Microcystis flos-aquae.  Following 
discussions with Dr Barbara Bowles, DH and the Department of Sustainability and Environment, the 
potentially toxic bloom was left to evolve and die out naturally.  Sampling on 28 March showed that the 
Microcystis flos-aquae numbers had peaked and were on the way down. 

2.2.3 Water Security 

The Candowie Reservoir water level over the 2011/12 and 2010/11 financial years can be seen in 
Figure 2–1.  For most of the year, Candowie Reservoir was at its maximum capacity of 2263 ML. 



 

GHD | Report for Westernport Water - Annual Drinking Water Quality Report 2010/11, 23/14408 | 68146 | 9 

 

 

Figure 2–1: Candowie Reservoir storage volumes (1/7/2010 to 30/6/2012) 

Westernport Water recognises that any decrease in the yield from the Candowie catchment poses a 